Owner’s Manual

Heavy-Duty Tilt Wall Mount

for Flat or Curved Screens
MODEL: DWT3780XUL

Espanol 9 ¢ Francais 17 * Pycckui 25 ¢ Deutsch 33

X—=X—X—TY—)
S oo o

0
0
0
0
(
I
0
[

0
[
0
0
0
0
0
0

09006000600

i

d

¢(UL)us

Tested in accordance
with UL Standard 2442

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR
PROPERTY DAMAGE MAY OCCUR!

200x200/300x300/ 80"
400x200/400x400/ e

600x400/800x400

PROTECT YOUR INVESTMENT!

Register your product for quicker service
and ultimate peace of mind.
You could also win an ISOBARGULTRA
surge protector—a $100 value!

www.tripplite.com/warranty

TRIPPLITE &

Excellen

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2017 Tripp Lite. All rights reserved.

17-03-421-9336CD.indb 1 4/3/2017 3:52:09 PM



NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

* Do not begin the installation until you have read and understood the instructions
and warnings contained in this manual. If you have any questions regarding any
of the instructions or warnings, please visit www.tripplite.com/support.

This mounting bracket was designed to be installed and utilized ONLY as
specified in this manual. Improper installation of this product may cause damage
Or serious injury.

* This product should only be installed by someone of good mechanical ability,
with basic building experience and a full understanding of this instruction
manual.

Make sure that the mounting surface can safely support the combined load of
the equipment and all attached hardware and components.

* |If mounting to wood wall studs, make sure that mounting screws are anchored
into the center of the studs. The use of a stud finder is highly recommended.

* Always use an assistant or mechanical lifting equipment to safely lift and position
equipment.

* Tighten screws firmly, but do not over-tighten. Over-tightening can damage the
items, greatly reducing their holding power.

* This product is intended for indoor use only. Using this product outdoors could
lead to product failure and personal injury.

Warranty & Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects
in material and workmanship for a period of 5 years from the date of initial purchase. If the product should

prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole
discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE,
ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY

SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES,
INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY
PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL
DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not
allow the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate
or safe for the use intended. Since individual applications are subject to great variation, the manufacturer makes
no representation or warranty as to the suitability or fithess of these devices for any specific application.

PRODUCT REGISTRATION

Visit www.tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a
drawing for a chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.
Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.

2

17-03-421-9336CD.indb 2 4/3/2017 3:52:09 PM



Component Checklist

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to
installing. If any parts are missing or faulty, visit www.tripplite.com/support for service.

—=X—EK—X—X—X—

Wall Plate (x1) Left Adapter Bracket (x1) Right Adapter Bracket (x1)
Package M
M5X14 (x4) M6X14 (x4) M6x30 (x4) M8X30 (x4)
M8x50 (x4) Washer (x4) Small Spacer (x8) Big Spacer (x8)
Package W

G =g 9

Anchor Bolt (x6) Concrete Anchor (x6) D6 Washer (x6)

17-03-421-9336CD.indb 3 4/3/2017 3:52:09 PM



1a. Mount on Wood Stud Wall

el /3 LT
‘ = UL s |

-

Find and mark the exact
location of mounting holes

“So— Anchor Bolt

Yo
Screw the wall
plate onto the

wall

/\ WARNING

* Make sure that mounting screws are anchored into the center of the studs.
Use of a stud finder is highly recommended.

¢ |nstallers are responsible to provide hardware for other types of mounting situations.

¢ Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

17-03-421-9336CD.indb 4 4/3/2017 3:52:10 PM



1b. Mount on Solid Brick, Concrete or Concrete Block

Mark the exact
location of mounting holes

Drill pilot holes

Concrete Anchor
=l || =3 || =

D6 Washer
Anchor Bolt

Screw the wall
plate onto the
wall

/\ WARNING

When installing wall mounts onto a concrete masonry unit (also known as a CMU or
“cinder block”), verify that the actual concrete thickness is at least 35mm (1-3/8”)
in order to hold the concrete ancho 0O NOT DRILL INTO MORTAR JOINTS! Be sure
to mount the assembled wall plate with the included concrete anchors, D6 washers
and anchor bolts onto solid sections of the blocks. The solid sections can generally
be found 25mm (1”) toward the middle of the block from either end. An electric drill
on a slow setting is suggested to drill the hole rather than a hammer drill so as to
avoid breaking out the back of the hole when entering a hollow section.

Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

17-03-421-9336CD.indb 5 4/3/2017 3:52:13 PM



2. Install Adapter Brackets

Top of Screen

[l el e e e P

[ocooooospo]

00000000P O

2-1 For Flat Back Screen

4/3/2017 3:52:14 PM ‘

17-03-421-9336CD.indb 6



stall Adapter Brackets

2-2 For Recessed Back Screen or to Access A/V Inputs

o \

M6X30
M8X30

Washer

Big Spacer

M6X30
M8X30

Washer

Small Spacer
Big Spacer

M8X50

Washer

Big Spacer

M8X50
Washer

Small Spacer
Big Spacer

M8X50
Washer

u £ B
!> Big Spacer

Note: Use spacers for curved screens.

Note: Choose appropriate screws, washers and spacers (if necessary) according to the type of screen.
* Position the adapter brackets as close as possible to the center of the display.

¢ Firmly secure the adapter brackets onto the display using the screws and any other necessary hardware
components included with the unit.

Do not over-tighten screws.

‘ 17-03-421-9336CD.indb 7 4/3/2017 3:52:15 PM



3. Hang Screen onto Wall Plate

Wall Wall

Safety Screw

Using an assistant or mechanical lifting equipment, hook the screen over the top of the wall plate. Tighten the
safety screws on the adapter brackets with the appropriate screwdriver.
IMPORTANT: Make sure the screen is correctly hooked and the safety screws are locked securely

before releasing the screen.

4. Adjustment

Tilt Adjusting Knobs

] 0
0 0
0 0
0 0 0°
i 0
= === ===={FS
:553—)==,=, = -10°
= i

To adjust the tilt angle, loosen the Tilt Adjusting Knobs located on the sides of the adapter brackets. Once the
screen is at the desired angle, retighten the knobs to secure.

Maintenance

¢ Check that the bracket is secure and safe to use at regular intervals (at least every three months).

* Please visit www.tripplite.com/support if you have any questions.

TRIPPLITE ®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
8

17-03-421-9336CD.indb 8 4/3/2017 3:52:17 PM



Manual del Propietario

Soporte Inclinable de
Servicio Pesado para
Pantallas Planas o Curvas

para Instalacion en Pared
MODELO: DWT3780XUL

English 1 * Francais 17 * Pycckuu 25 * Deutsch 33

0 0
0 0
0 0
g 0
0
f (H Us
=] == ——1 o o O O =]
= H
’ — H Probado de Acuerdo
H ala Norma UL 2442
[—1} [—N——1 o [—N—N—1 M =N—1
l__‘{U u§ -}
0

PRECAUCION: NO EXCEDA LA CAPACIDAD MAXIMA DE CARGA INDICADA.
iPUEDE OCURRIR UNA LESION SEVERA O DANO A LA PROPIEDAD!

[\ 200x200/300x300/ 80”7
@) ) 400x200/400x400/ T

600x400/800x400

TRIPPLITE ®

Manufactura

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support
Copyright © 2017 Tripp Lite. Todos los derechos reservados.

9

17-03-421-9336CD.indb 9 4/3/2017 3:52:18 PM



NOTA: Lea completo el manual de instrucciones antes de iniciar la instalacion y ensamble.

/\ ADVERTENCIA

No inicie la instalacion hasta que haya leido y entendido las instrucciones y
advertencias contenidas en este manual. Si tiene algunas preguntas con respecto
a alguna de las instrucciones o advertencias, visite por favor
www.tripplite.com/support.

El soporte de instalacion fue disenado para instalarse y usarse SOLAMENTE como
se especifica en este manual. La instalacion incorrecta de este producto puede
causar danos o lesiones severas.

* Este producto debe ser instalado Unicamente por alguien con una buena habilidad
mecanica, experiencia basica de construccion y un entendimiento completo de
este manual de instrucciones.

Cercibrese que la superficie de instalacion pueda soportar con seguridad la carga
combinada de todo el hardware y componentes instalados.

Si se instala en paredes con entramados de madera, cerciérese que los
tornillos de instalacion estén anclados en el centro de los montantes. Es muy
recomendable el uso de un detector de montantes.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y
colocar el equipo con seguridad.

Apriete los tornillos firmemente pero no en exceso. Apretar excesivamente los
tornillos puede danar los componentes, reduciendo grandemente su capacidad
de soporte.

* Este producto esta disenado para usarse sélo en interiores. El utilizar este
producto en exteriores podria conducir a fallas del producto y lesiones personales.

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta
libre de defectos en material y mano de obra por un periodo de 5 anos a partir de la fecha de compra inicial. Si
el producto prueba ser defectuoso en material o mano de obra dentro de ese periodo, el vendedor repararé o
reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO APLICA AL DESGASTE NORMAL O A DANOS RESULTANTES DE ACCIDENTES, MAL USO,
ABUSO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS DE LA ESTIPULADA AQUI.
EXCEPTO A LA EXTENSION PROHIBIDA POR LA LEY APLICABLE, TODAS LAS GARANTIAS IMPLICITAS, INCLUYENDO
TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN DURACION AL PERIODO

DE GARANTIA ESTABLECIDO; Y ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES Y
CONSECUENCIALES. (Algunos estados no permiten limitaciones en cuanto al periodo de duracion de una garantia
y algunos estados no permiten la exclusion de limitacién de dafos incidentales o consecuenciales, de modo que
las limitaciones anteriores pueden no aplicar para usted. Esta garantia le otorga derechos legales especificos y
usted puede tener otros derechos que pueden variar de una jurisdiccion a otra).

ADVERTENCIA: Antes de usarlo, cada usuario debe debe tener cuidado al determinar si este dispositivo es
adecuado o seguro para el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion, el
fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

Tripp Lite tiene una politica de mejora continua. Las especificaciones estan sujetas a cambio sin previo aviso.

10

17-03-421-9336CD.indb 10 4/3/2017 3:52:18 PM



Accesorios y Partes Incluidas En El Empaque

IMPORTANTE: Antes de instalar, ceciérese de haber recibido todas las partes de acuerdo a la
lista de comprobacion de componentes. Si cualquier parte esta faltante o dafada,
visite www.tripplite.com/support para solicitar servicio.

—=X—EK—X—X—X—

Placa de Pared (x1) Soporte Adaptador Soporte Adaptador
lzquierdo (x1) Derecho (x1)
Paquete M
M5X14 (x4) M6X14 (x4) M6x30 (x4) M8X30 (x4)
M8x50 (x4) Arandela (x4) Espaciador Espaciador
Pequeno (x8) Grande (x8)
Paquete W
7 ‘\‘ _
VIS O)
Tornillo de Anclaje (x6) Taquete (x6) Arandela D6 (x6)

11

17-03-421-9336CD.indb 11 4/3/2017 3:52:18 PM



1a. Instalacion sobre Pared con Entramado de Madera

el /3 LT
‘ = TV s

-

Encuentre y marque la
posicion exacta de los
orificios de instalacion

Barrene los
orificios piloto

‘@ Arandela D6
Y— Tornillo de Anclaje

Yo
Atornille el soporte
de pared en la pared

/\ ADVERTENCIA

Cercidrese que los tornillos de instalacion estén anclados en el centro de los
montantes. Es muy recomendable usar un detector de montantes.

Los instaladores son responsables de proporcionar los accesorios para otros tipos
de soluciones de instalacion.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados.

17-03-421-9336CD.indb 12 4/3/2017 3:52:18 PM



1b. Instalacion sobre Ladrillos Solidos, Concreto o Bloques de Concreto

Encuentre y marque la
posicion exacta de los
orificios de instalacion

Barrene los
orificios piloto

Taquete

lzlz

Arandela D6
Tornillo de Anclaje

Atornille el soporte
de pared en la pared

/\ ADVERTENCIA

Al instalar soportes de pared en una unidad de mamposteria de concreto (conocida
también como bloques de concreto), verifique que el espesor real del concreto sea de
al menos 35 mm (1-3/8”) a fin de sujetar los anclajes para concreto. iNo taladre en
las uniones de mortero! Aseglrese de instalar la placa de pared ensamblada con los
taquetes para concreto, arandelas D6 y tornillos de anclaje incluidos en las secciones

sélidas de los bloques. Las secciones sodlidas pueden encontrarse generalmente a

25 mm (1”) hacia el centro del blogue en cada extremo. Se sugiere utilizar un taladro
eléctrico a baja velocidad para barrenar el orificio en vez de un rotomartillo para evitar
rotura de la parte posterior del orificio al entrar en una seccion hueca.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados.

17-03-421-9336CD.indb 13 4/3/2017 3:52:18 PM



Parte Superior
de la Pantalla

0
0
0
0
0
H

0Qo0o000000

2-1 Para pantalla con la Parte Posterior Plana

vy iy =9 %

M6X30
M8X30
Arandela

Espaciador
Pequeno

14

17-03-421-9336CD.indb 14 4/3/2017 3:52:19 PM



stale los Soportes del Adaptador

2-2 Para Pantalla con Parte Posterior con insertos empotrados o para Acceder a Entradas de AV

o \

M6X30
M8X30

Arandela

Espaciador
Grande
M6X30
M8X30

Arandela

Espaciador
Pequeno
Espaciador
Grande

M8X50

Arandela

Espaciador
Grande

M8X50
Arandela

Espaciador
Pequeno
Espaciador
Grande

M8X50
Arandela

\ Espaciador
& ———— Pequefo
=>> Espaciador

—s' Grande

Nota: Use espaciadores para pantallas curvas.

Nota: Elija los tonillos, arandelas y espaciadores (si fueran necesarios) apropiados de acuerdo a la
distribucion del panel posterior de la pantalla.

¢ Coloque los soportes adaptadores tan cerca como sea posible al centro de la pantalla.

 Asegure firmemente los soportes adaptadores en la pantalla usando los tornillos y cualquier otro
componente accesorio necesario incluido en la unidad.

A No apriete excesivamente los tornillos.

15

‘ 17-03-421-9336CD.indb 15 4/3/2017 3:52:20 PM



3. Cuelgue la Pantalla en la Placa de Pared

Pared Pared

Tornillo de Seguridad

Usando un ayudante o equipo de elevacion mecanico, cuelgue la pantalla sobre la parte superior de la placa de
pared. Apriete los tornillos de seguridad en los soportes del adaptador con un desatornillador adecuado.
IMPORTANTE: Asegurese de que la pantalla esta correctamente colgada y los tornillos de seguridad
estan firmemente apretados antes de soltar la pantalla.

Perilla de Ajuste de Inclinacién

] 0
0 0
0 0
0 0 0°
i 0
= === ===={FS
:553—)==,=, = -10°
= i

Para ajustar el angulo de inclinacion afloje las Perillas de Ajuste de Inclinacion situadas en los costados de los
soportes adaptadores. Una vez que la pantalla esté en el angulo deseado, reapriete las perillas para sujetarla.

Mantenimiento
* Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea seguro

para usarse.
* Si tiene alguna pregunta, visite por favor a www.tripplite.com/support.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support
16

17-03-421-9336CD.indb 16 4/3/2017 3:52:20 PM



Manuel de l'utilisateur

Montage mural inclinable
robuste pour écrans plats

ou incurves
MODEL: DWT3780XUL

English 1 * Espanol 9 * Pycckun 25 * Deutsch 33

0 0
0 0
0 0
0 0
L 0 0
= o = = S =] B =
o| |I=1 o
9 o
9 o|
o o
S ollbo oo o === =
of i[e
Lﬂol o|
o o

o(Uus

Testé conformément
ala norme UL 2442

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM INDIQUEE.
DES BLESSURES GRAVES OU DES DOMMAGES MATERIELS RISQUENT DE SE PRODUIRE!

) ) 400x200/400x400/
"/ 600x400/800x400

rmpp LITE ®

ccccccc

2\ 200x200/300x300/ I203’2 cmx (80 po)l
——

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Droits d’auteur © 2017 Tripp Lite. Tous droits réservés.
17

17-03-421-9336CD.indb 17 4/3/2017 3:52:21 PM



REMARQUE : Lire le manuel d’instructions en entier avant de commencer l'installation et

I'assemblage.

/\AVERTISSEMENT

* Ne pas commencer l'installation avant d’avoir lu et compris les instructions et
les avertissements contenus dans le présent manuel. Si vous avez des questions
concernant les instructions ou les avertissements, veuillez visiter
www.tripplite.com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT
tel que spécifié dans le présent manuel. Une mauvaise installation de ce produit
pourrait causer des dommages ou des blessures graves.

¢ Ce produit ne devrait étre installé que par une personne ayant de bonnes aptitudes
en mécanique et une expérience de base en construction de méme qu’une pleine
connaissance du présent manuel d’instructions.

S’assurer que la surface d’appui peut supporter sans risque la charge combinée de
I’équipement et de tout le matériel et composants attachés.

¢ Si le produit est monté sur des montants muraux en bois, s'assurer que les vis
de montage sont ancrées au centre des montants. Il est fortement recommandé
d’utiliser un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique
pour soulever et positionner I’équipement sans risque.

* Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait de les
endommager, réduisant considérablement leur résistance a I'arrachement.

 Ce produit est prévu pour étre utilisé a I'intérieur uniqguement. Lutilisation de ce produit
a I'extérieur pourrait entrainer une défaillance du produit et des Iésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit que ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt
de tout défaut de matériaux et de fabrication pour une période de 5 ans a partir de la date d’achat initiale. Si

le produit s’avere défectueux en raison d’un vice de matériaux ou de fabrication au cours de cette période, le
vendeur s’engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S’APPLIQUE PAS A LUSURE NORMALE OU AUX DOMMAGES RESULTANT D'UN ACCIDENT,
D’UNE MAUVAISE UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR NE DONNE AUCUNE GARANTIE
EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA
MESURE INTERDITE PAR LA LOI APPLICABLE, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES
DE QUALITE MARCHANDE OU D’ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE
GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas
de limitations sur la durée d’une garantie implicite, et certains Etats ne permettent pas I'exclusion ou la limitation
des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions susmentionnées peuvent ne pas
s’appliquer a vous. Cette garantie vous donne des droits Iégaux spécifiques, et vous pouvez avoir d’autres droits
qui varient selon la juridiction).

AVERTISSEMENT : Lutilisateur individuel doit prendre soin de déterminer avant I'utilisation si cet appareil est
approprié, adéquat et sr pour I'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations
importantes, le fabricant ne fait aucune déclaration ou garantie quant a I'aptitude ou I'adaptation de ces
dispositifs pour une application spécifique.

La politique de Tripp Lite en est une d’amélioration continue. Les spécifications sont sujettes a changement sans
préavis.

18

17-03-421-9336CD.indb 18 4/3/2017 3:52:21 PM



Liste de vérification des composants

IMPORTANT : Veuillez vous assurer d’avoir recu toutes les pieces conformément a la liste de
vérification des composants avant de procéder a I'installation. Si des pieces sont
mangquantes ou défectueuses, visitez www.tripplite.com/support pour obtenir de I'aide.

o o o > =

[—E—X—X—K—%—]

Plaque murale (x1) Support d’adaptateur Support d’adaptateur
gauche (x1) droit (x1)

Emballage M

fumm— {Jpem

M5X14 (x4) M6X14 (x4) M6x30 (x4) M8X30 (x4)

M8x50 (x4) Rondelle (x4) Petite entretoise Grande entretoise
(x8) (x8)

Emballage W

IS =g &,

Boulon d’ancrage (x6) Ancrage a béton (x6) Rondelle D6 (x6)

19

17-03-421-9336CD.indb 19 4/3/2017 3:52:21 PM



1a. Montage sur des montants muraux

el /3 LT
’ = LT sy |

17-03-421

-

2 Q
Trouver et marquer 'emplacement
exact des trous de montage.

Percer des avant-trous.

“Ne— Boulon d’ancrage

%

Visser la
plaque murale
au mur.

/\ AVERTISSEMENT

S’assurer que les vis de montage sont ancrées au centre des montants. Il est
fortement recommandé d’utiliser un localisateur de montants.

Les installateurs sont responsables de fournir la quincaillerie pour tout autre type de
situations de montage.

Les installateurs doivent s’assurer que la surface d’appui pourra supporter sans
risque la charge combinée de I'équipement et de tout le matériel et composants
attachés.

-9336CD.indb 20 4/3/2017 3:52:21 PM



1h. Montage sur de la brique solide, du béton ou des blocs en béton

Trouver et marquer I'emplacement
exact des trous de montage.

Percer des avant-trous.

=zlz

Rondelle D6
Boulon d’ancrage

Visser la
plaque murale
au mur.

/\ AVERTISSEMENT

Lorsque les montages muraux sont installés sur un élément de magonnerie en
béton (également appelé bloc de béton ou « bloc de béton de machefer »), vérifier
que I'épaisseur réelle du béton est d’au moins moins 35 mm (1-3/8 po) afin que
le béton puisse supporter les ancrages a béton. NE PAS PERCER DANS LES JOINTS
DE MORTIER! S’assurer de monter la plaque murale assemblée avec les ancrages
a béton, les rondelles D6 et les boulons d’ancrage inclus dans les sections solides

des blocs. Les sections solides se trouvent habituellement a 25 mm (1 po) vers le
milieu du bloc a partir de chaque extrémité. Il est suggéré d'utiliser une perceuse
électrique pour percer un trou plutdét qu'un marteau perforateur afin d’éviter
d’endommager I'arriere du trou en présence d’un espace vide.

Les installateurs doivent s’assurer que la surface d’appui pourra supporter sans risque
la charge combinée de I'équipement et de tout le matériel et composants attachés.

17-03-421-9336CD.indb 21 4/3/2017 3:52:21 PM



Q
2
[s}
2
[}
S
b=}
c
[}

Dessus de
écran

(== _ [[soccooazpo]

NN

L ikl

©mjo0)

)

00000000P O

2. Installer les supports d’adaptateur

v

2-1 Pour les écrans a dos plat
g, v
TV

4/3/2017 3:52:22 PM ‘

22

17-03-421-9336CD.indb 22



staller les supports d’adaptateur

2-2 Pour les écrans a dos encastré ou pour accéder aux entrées A/V

o \

M6X30
M8X30

Rondelle

Grande
entretoise

M6X30
M8X30

Rondelle

Petite
entretoise
Grande
entretoise

M8X50

Rondelle

Grande
entretoise

M8X50
Rondelle
Petite
entretoise

Grande
entretoise

M8X50
Rondelle

Petite
entretoise
Grande
entretoise

Remarque : Utiliser des entretoises pour les écrans incurvés.

Remarque : Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction de la
disposition du panneau arriére de I'écran.

 Positionner les supports d’adaptateur aussi prés du centre de I'écran que possible.
* Retenir fermement les supports d’adaptateur sur I’écran en utilisant les vis et tout autre composant de
quincaillerie nécessaire inclut avec I'appareil.
Ne pas trop serrer les vis.

23

‘ 17-03-421-9336CD.indb 23 4/3/2017 3:52:23 PM



3. Suspendre I'écran sur la plaque murale

Mur Mur

Vis de slreté

Avec I'aide d’un assistant ou de I’équipement de levage mécanique, accrocher I'écran sur le dessus de la
plaque murale. Serrer toutes les vis de s(ireté sur les supports de I'adaptateur avec le tournevis approprié.

IMPORTANT : S’assurer que I’écran est bien accroché et que les vis de siireté sont bien fixées en
place avant de relacher I'écran.

4. Réglage

Bouton de réglage de I'inclinaison

] 0
0 0
0 0
0 0 0°
i 0
= === ===={FS
:553—)==,=, = -10°
= i

Pour régler I'angle d’inclinaison, desserrer les boutons de réglage de I'inclinaison sur les cotés des supports
d’adaptateur. Une fois que I'écran se trouve a I'angle désiré, resserrer les boutons pour le maintenir en place.

Entretien

« Vérifier a intervalles réguliers que le support peut étre utilisé de fagon sire et sécuritaire
(au moins tous les trois mois).
* Veuillez visiter www.tripplite.com/support si vous avez des questions.

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
24

17-03-421-9336CD.indb 24 4/3/2017 3:52:23 PM



PyKoBoACTBO nonb30BaTens

HaknoOHHbIN KPOHLWITEUH
NOBbILEHHOU NPOYHOCTHU
ANA HACTEHHOro MOHTaXa

MMOCKUX N BOTHYTbIX 9KPaHOB
MOAEJb: DWT3780XUL

English 1 « Espaiol 9 ¢ Frangais 17 * Deutsch 33

0 0

0 0

0 0

0 0

[ 0 0
) = (

‘_WJI; :xwl_i
e(UL)us

WcnbiTaH B cooTBETCTBUM C
TpeboBaHusimMu ctanaapTa UL 2442

BHVIMAHVE! HE MPEBbILAVTE MAKCUMATBHO JOMYCTUMbIA BEC. 3TO MOXET
MPUYNHWUTD CYLECTBEHHbIA BPEA 30OPOBBLIO NMOAEN NN MATEPUANBHLIV YLLEPE!

[\ 200x200/300x300/ ~
@) ) 400x200/400x400/ zo?wk%c.c m
™/ 600x400/800x400
M ft ng

ccccccc

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
OxpaHsieTcst aBTopckum npasom © 2017 Tripp Lite. MNepenevatka 3anpeLaetcs.

25

17-03-421-9336CD.indb 25 4/3/2017 3:52:23 PM



MPUMEYAHME. lNepep Hauanom ycTaHOBKM 1 COOPKM MOAYNS BHAMATENbHO U3y4nTe BCe pasaersl
PYKOBOZCTBA.

/\ BHUMAHME

* He HaunHaliTe ycTaHOBKY [0 TEX MOP, MOKa He 03HAKOMUTECH CO BCEMU YKa3aHWSaMU 1
npeaynpexaeHnsmMm, U3NOXEHHbIMY B HAaCTOSALLEM PYKOBOACTBE, U HE NOMMETE UX CMbICH.
B cnyyae BO3HMKHOBEHUS Y BaC Kaknx-nmmbo BONPOCOB OTHOCUTENbHO MHOBbIX YKkadaH!i unm
npesynpexaeHnin npurnatiaem Bac NoceTuTb cTpaHuuy www.tripplite.com/support.

*  OTOT MOHTaXHbIN KPOHLUTENH NpefHa3HayveH Ans yctaHoBku v ncnonbaosaHus TOJIBKO B
COOTBETCTBUM C yKa3aHUSAMU, U3NOXEHHbIMU B HACTOsILLEM pyKOBOACTBE. HenpaBubHas
yCTaHOBKa aHHOMO MOZYNsi MOXET MPUBECTU K MPUHYMHEHMIO MaTEpUanbHOro yiiepba unm
CYLLIECTBEHHOTO Bpeaa 340POBbI0 NHOAEN.

* YcTaHoBKa [AaHHOTO U3Aenust JOMKHA MPOM3BOAUTLCS TOMbKO CreLmanucToM ¢ 40CTaTo4HON
TeXHM4ecKkon kBanudukaumen 1 6asoBbIMV HaBbIkamMn CTPOUTENBCTBA, B MOTHOW Mepe
MOHUMAILLMM CMbICTT MHChOPMaLWK, U3NOXEHHOW B HACTOSLLEM PYKOBOACTBE.

U Y6e,qme0b B TOM, YTO MOHTaXXHasA NOBEPXHOCTb MOXET C 3anacoM BblAepXnBaTb CyMMapHYHO
Harpysky, cosgaBaemyto 060pyﬂ,OBaHMeM 1 BCEMU BXOAALLMMM B KOMMNIIEKT AeTandamu
OCHacCTK1 1 Jpyrumu KOMNnoHEHTaMu.

+ B cny4yae MOHTa)a C KpeniieHneM K AepeBAHHbIM SnieMeHTaM CTEHOBOIO Kapkaca crnegyet
obecneunTb BBEPTbIBaHME KpEneXHbIX BUHTOB MO LEHTPY Takux 3r1ieMeHTOB. B atom cnyvyae
PEeKoMeHAYEeTCA UCNonb30BaHMe LEeTEKTopa HeO,D,HOpOp,HOCTeVI.

+ [Ins 6e30nacHoro nogbema 1 Haanexaliero pasmeLleHns 060py;|osaHM;| obs3aTensHoO
o6pau4al7|Ter 3a NOMOLLbIO 1 I'IOJ'Ib3yI7ITECb MeXaHN4YeCKMMu rpy3onoabeMHbIMU CPELCTBAMMU.

* BuHThI cnenyer 3artdarneatb NiOTHO, HO HE NepeTdarneasa ux. ﬂepeTﬂrMBaHme MOXET NpuBecCTU
K NOBPEXKAEHWIO KPEMNEXKHBIX AeTanen, YTo 3Ha4YNTENbHO YXYOLWT NPOYHOCTb KpensieHus.

+ [laHHoe n3nenue npeaHasHa4yeHo Ans UCnonb30BaHUSA TOMbKO B 3aKPbITHIX MOMELLEHUSX.
Mcnonb3oBaHue J4aHHOTO U3AENMs Ha OTKPLITOM BO3[yXE MOXET NPUBECTU K ET0 BbIXOZY U3
CTPOS M NMPUYUHEHMIO BPeaa 300POBbI0 JHOAEN.

FapaHTMMHbIe o6a3aTenncTBa

YcrnoBus 5-neTHeii OrpaHUYeHHOI rapaHTum

MpoaaseL, rapaHTUpyeT OTCYTCTBME M3HAYanbHbIX AedeKTOB MaTepuana unm U3roToBeHNs B Te4eHne 5 NeT ¢ MoMeHTa nepson
MOKYMKX AaHHOrO U34enusa npu ycroBun ero UCnonb3oBaHUA B COOTBETCTBMM CO BCEMU MPUMEHUMBIMU K HEMY YKa3aHUAMU.

B cnyyae nposiBnexus Kakux-nnbo [AedeKToB MaTepuana unn U3roToBMeHUs B Te4eHne ykasaHHoro nepuopa Mpoaasely
OCYLLEeCTBNAET PEMOHT U 3aMeHy AaHHOro M3Aenusa UCKMIYNTENbHO NO CBOEMY YCMOTPEHUIO.

[EVCTBUE HACTOSILLEW FAPAHTUN HE PACTIPOCTPAHAETCA HA CIYYAWN ECTECTBEHHOIO M3HOCA WA
MOBPEXAEHMA B PE3YNLTATE ABAPUW, HEHAONEXALLETO UCTMONb30BAHNA, HAPYLWEHWA NPABUIT SKCMNYATALIAA
WM XANATHOCTW. MPOAABELL HE MPEAOCTABNAET HUKAKNX SIBHO BLIPAXXEHHbBIX FAPAHTU 3A UCKMIOYEHVEM
NMPAMO U3NOXEHHOW B HACTOALLEM JOKYMEHTE. 3A UCKIIKOYEHVEM CNYYAEB, 3AMPELLEHHBIX JEACTBYIOLNM
3AKOHOJATENBCTBOM, BCE NMOAPA3YMEBAEMbIE FTAPAHTUW, BKIKOYAA BCE TAPAHTUM NMPUTOOHOCTW ANA
NMPOLAXW WK UCMONB3OBAHMA MO HASHAYEHWIO, OMPAHUYEHI MO MPOAOMKUTENBHOCT AEMCTBUA
BbILEYKASAHHBIM FAPAHTUMHBLIM CPOKOM; KPOME TOIO, 13 HACTOSAILLEN TAPAHTUW ABHbIM OEPA3OM
NCKIMIOYAKOTCSA BCE MOBOYHBIE, CNYYANHBIE Y KOCBEHHBIE YEBITKW. (B HekoTopbix uTatax He AoMyckaeTcs BBeeHe
OrpaHNYeHIi Ha MPOLOMKUTENBHOCTb ECTBUS TEX UMK HBIX NOAPa3yMeBaeMblX rapaHTUid, a B HEKOTOPbIX - UCKIIOYEHIe N
orpaHnyeHre pasmepa NoGOYHBIX UMM KOCBEHHBIX YObITKOB. B aTux cryyasx BbiLLEU3NOKEHHbIE OrpaHYEHUS NN UCKITIOHEHNS
MOryT Ha Bac He pacrpocTpaHsTbes. HacTosilas rapaHTus NpeaocTaBseT BaM KOHKpETHbIE topuandeckie npasa, a Habop apyrix
BaLUMX NpaB MOXET BbiTb Pa3nyHbIM B 3aBUCUMOCTM OT OPUCANKLINN).

BHVMAHME! [lo Hayana 1cnonb3oBaHns JaHHOTO YCTPOCTBA NOMb30BaTeNb AOMKEH YOEAUTLCS B TOM, YTO OHO SABMSETCS
NPUroAHbLIM, COOTBETCTBYIOLLMM UNW 6e30MnacHsIM ANs Npeanonaraemoro npuMeHeHus. B ceaan ¢ 6onblumm pasHoobpasmem
KOHKPETHBIX MPUMEHEHNI NPOU3BOAUTENb He AAeT Kakux-nbo 3aBepeHnin uni rapaHTuii OTHOCUTENbHO NPUTOAHOCTY AaHHBIX
13Aenuii Ans Kakoro-ninbo KOHKPETHOTO MPUMEHEHWUS UMK X COOTBETCTBMA KaKMM-NMBO KOHKPETHbIM TpeboBaHNAM.

Komnanws Tripp Lite NoCTOSIHHO COBEPLUEHCTBYET CBOKO NPOAYKLMIO. B CBA3M C 3TM BO3MOXHO U3MEHEHWE TEXHUYECKMX
XapaKTepucTuk 6e3 NpeABapUTENbHOTO YBELOMIEHUS.

26

17-03-421-9336CD.indb 26 4/3/2017 3:52:24 PM



MepevyeHb KOMNNEKTaUumn

BHUMAHUE! lMepen Ha4anom yctaHoBkW yGeauTech B TOM, YTO BaMu Nomy4eHbl BCe AeTany coracHo
nepeyHio komnnekTaumu. B cnyyae oTcyTCTBUSI UN NOBPEXAEHNS Kakux-nnubo Aetaneit
obpaTnTech 3a NOMOLLBIO Ha CTpaHuLy www.tripplite.com/support..

) o = o e o &

C_ "=

[——X—X—N—X—] o [—X—X—K—K—N—]

MnactuHa ans kpennenus k cTeHe (x1) NepexoaHbii KPOHLUTEH MepexoaHbIN KPOHLUTERH
NEeBOCTOPOHHMI (x1) NPaBOCTOPOHHMWIA (X1)

YnakoBo4HbI koMmnnekt M

(o (mm (s

M5X14 (x4) M6X14 (x4) M6x30 (x4) M8X30 (x4)
M8x50 (x4) Manas Bonbluas
npocTaBka (x8) npocraBka (x8)

YnakoBo4HbI komnnekt W

SRS =g O)

AHKepHBbI 6onT (x6) AHkep ans 6etoHa (x6) Laii6a D6 (x6)

27

17-03-421-9336CD.indb 27 4/3/2017 3:52:24 PM



1a. MoHTaX Ha cTeHe C AepeBAHHbIM KapKacom

55mm [|
2.2]) 1

/ Y

Al
|

‘[m 4.5mm
(2 3/16”) | |

I
|

OnpepenuTe u pa3meTbTe TOYHOE
MECTONOMNOXEHNE MOHTAXHBIX
OoTBepCTUN

BbicBepnute
HanpaBnsoLwme oTBePCTUS

siglz

) _&t
‘@—1 Waitba D6 L
—— AHKepHbI BonT %
Yo
MpuBuHTUTE
nnacTuHy K
cTeHe

/\ BHUMAHME

Heobxogumo obecneynTb BBEPTLIBAHNE KPEMEXHbLIX BUHTOB MO LIEHTPY 3MEMEHTOB Kapkaca.
C 370l Lienblo HAaCcTOATENBLHO PEKOMEHAYETCS UCMONb30BaHWe AETEKTOPa HEOAHOPOAHOCTEN.

OTBETCTBEHHOCTL 3a 06EeCneYeHe NOAXOAALLEN KPeNexHON 0CHACTKM AN ApYrMX cnoco6oB
MOHTa)a BO3naraeTcs Ha YCTaHOBLLMKA.

YcTaHoBLUMK 0653aH YOeauTbLCs B TOM, YTO OMOpHasi MOBEPXHOCTb C 3aMacoM BblAEPKUT
CyMMapHyto HarpysKky, cosnaBaemyto 060pyaoBaHNEM W BCEMU BXOLASALLMMI B KOMMEKT
[EeTansiMm OCHacTKW U APYrIMU KOMMOHEHTaMM.

17-03-421-9336CD.indb 28 4/3/2017 3:52:24 PM



1b. KpenneHue k cnnowHomy kupnuuy, 6eToHy unu 6etoHHomy 6noky

OnpepgenuTe U pa3meTbTe TOYHOE
MECTOMOMOXEeHNE MOHTaXHbIX
OTBEpPCTUI

BbicBepnute
HanpaBnsioLme oTBepPCTUs

AHkep Ans 6eToHa

sigiz

LLlaiba D6
AHKepHbIl 6onT

MpuBuHTUTE
nnacTuHy K
cTeHe

/\ BHUMAHME

* [pn MOHTae HACTEHHbBIX KPOHLUTEHOB Ha BETOHHbI CTPOUTENbHLIN BMOK (M3BECTHLIN Takxe
kak BCB nnu “wnakobeToHHbI 6rok”) ybeautech B TOM, YTO hakTuyeckas TonwimHa 6eToHa
COCTaBnsiET He MeHee 35 MM ¢ Lenblo obecneyeHns Haanexallen dmkcauum aHkepoB ans
HeToHa. He BbicBepnuBaliTe OTBEPCTHS B LLBAX, 3aMNONHEHHBIX CTPOUTENbHBIM pacTBopom!
MnacTuHy ons HaCTEHHOro KpenneHus B cbope 06s3aTenbHO crnesyeT MOHTUPOBATh C MOMOLLLIO
NOCTaBNSEMbIX B KOMNIEKTE C HEN aHKepoB Ans 6eToHa, Wwawb D6 u aHkepHbIx 60MTOB B
CNMOLUHbIX YacTsX BnokoB. CnnoLWHbIE YaCcTH 06bIYHO HAXOAATCS Ha PAacCTOSHUM 25 MM OT
nto6oro 13 kpaes Broka K ero LeHTpy. Bo nsbexaHune paspyLueHns 3agHel CTeHK 0TBEPCTHS
npy NonagaHWW cBepra B MOy YacTb, ANs BbICBEPIMBAHNUS OTBEPCTUS PEKOMEHAYETCS
1CNONb30BaTh SMEKTPUYECKYIO APErlb Ha Marion CKOPOCTM BpaLLEeHNst BMECTO nepdoparopa.

YcTaHoBLUWMK 0653aH YOeauTbCs B TOM, YTO OMOPHasi MOBEPXHOCTb C 3amacoM BblAEPKUT
CyMMapHyH0 Harpy3ky, Co3faBaemyo 000pyA0BaHNEM U BCEMU BXOASALLMMU B KOMMIEKT
ZEeTansiMm 0CHacTK1 U APYrIMU KOMMOHEHTaMM.

17-03-421-9336CD.indb 29 4/3/2017 3:52:24 PM



2. YcTtaHOBUTE nepexoaHble KPOHIUTEUHbI

Bepx akpaHa

[l el e e e P

[ocooooospo]

00000000P O

2-1 [ina nnockoro 3agHero aKkpaHa

IS

gy o

.

©mjo0)

)

©
=
o
©
i
(&3
o
o
=

30

4/3/2017 3:52:25 PM ‘

17-03-421-9336CD.indb 30



YcTaHOBUTE NepexoaHble KPOHIUTEeMHbI

2-2 [ins 3agHero aKpaHa, yCTaHOBMIEHHOIO 3anoAnuLo, UNn ANA Nony4yeHus AocTyna K
pasbemam ayavo/BuaeoBxoaa

o \

M6X30
M8X30

LLlaitba

bonbLas
npocTaBka

M6X30
M8X30

LWanba

Manas
npocTaBka
bonbLuas
npocTaBka

M8X50

Lllaba

BonbLas
npocraBka

M8X50
Lllait6a
Manas
npocTaBka
Bonblwas
npocraBka

M8X50
Lllai6a

Manas
npocTaBka

A~ bonbluas
npocTaBka

I'IpumeanMe. [ns MoHTaxa BOrHYTbIX 3KPaHOB
CrefyeT Ncnonb3oBaTtb NPOCTaBKN.

Mpumeyanue. BriGupaiite noaxoasiime BUHTLI, WaiiGbl 1 pacropky (Mpy HEOBXOAMMOCTY) B COOTBETCTBUM C
pacronoXeH1em OTBEPCTUI B 3aAHEN NaHeny aucnres.

+ Pasmectute nepexogHble KpOHLLITeVIHbI KaK MOXHO 6rimxe K LIeHTPYy aucnnesa.

* [IpoYHO NpUKpenuTe NepexoaHbIe KPOHLLTENHbI K AUCTED C NOMOLLbK0 BUHTOB U ntoBbIx apyrux HeobXxoanMbIX
KpenexHbIX 3f1ieMeHTOB, NOCTaBseMbIX B KOMMIIEKTE.

A He nepeTsruBaiite BUHTbI.

31

‘ 17-03-421-9336CD.indb 31 4/3/2017 3:52:25 PM



3. HaBewmBaHue 3KpaHa Ha NNAacTUHY ANA KPEenyneHUs K CTeHe

CreHa CreHa

MpenoxpaH1TenbHbIA BUHT

O6paTnBLLMCh 3a MOMOLLLIO UMW BOCMONb30BABLUMCH MEXaHUYECKM NOABEMHBIM 060pYAOBaHNEM, 3aLennUTe 3KkpaH 3a
BEPXHUI Kpaii NNacTUHbl ANS KPEMNEHUS K CTeHe. 3aTsiHUTe NpefoXpaHNTeNbHbIE BUHTbI NEPEXOAHBIX KPOHLUTEHOB
Npy1 NOMOLLM OTBEPTKM COOTBETCTBYIOLLErO pa3mepa.

BHUMAHME! MNpexae yem oTNycTUTL 3KpaH, Heo6Xx0AMMO y6eaANTLCSA B TOM, YTO OH HaBeLUeH Haanexawmm
o6pa3om, a npeAoXpaHUTENbHbIE BUHTLI HAAEXKHO 3aTAHYThI.

4. PerynupoBka

lonoska Ans perynupoBaHuna yrna HakrnoHa

] 0
0 0
0 0
0 0 0°
i 0
= === ===={FS
:553—)==,=, = -10°
= i

[insi KOPPEKTMPOBKM Yrna HakrnoHa ocnabbTe perynMpoBOYHbIE FOMOBKM, PACMONOXEHHbIE M0 GokaM NepexoAHbIX
KPOHLUTENHOB. lNocre Toro kak akpaH OKaeTCsi MOBEPHYTHIM Ha XeraeMbili yrof, CHOBa 3aTsiHUTE PeryrMpoBOYHbIe

TONOBKKN A1 ero d)VIKCaLlI/IVI B J@HHOM MONOXEHUW.

TexHn4yeckoe OGCﬂy)KVIBaHVIe
+ PerynsipHo (He pexe, YeM pa3 B TpU MecsiLia) NPOBEPSIATE HAIEXXHOCTb KPENMeHUsl KPOHLLTENHa 1 6e30nacHOCTb ero

MCMONb30BaHNS.
+ B cnyyae BO3HUKHOBEHMS KakuX-IMBO BOMPOCOB MpUriallaeM Bac NoCeTUTb CTpaHMLY Www.tripplite.com/support.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
32

4/3/2017 3:52:26 PM

17-03-421-9336CD.indb 32



Benutzerhandbuch

Hochbelastbare, kippbare
Wandhalterung fur flache

oder gekrummte Bildschirme
MODELL: DWT3780XUL

English 1 « Espanol 9 ¢ Francais 17 * Pycckun 25

0 0
0 0
0 0
0 0
K 0 0
= P ° =X—Xx—1 =
o =l o
° o
° o
o] o
PEmN ] Spp—— L) =R H ==
of j|
Lﬂ.l °
° o]

o(Uus

Getestet nach
UL-Standard 2442

ACHTUNG: DAS ANGEGEBENE MAXIMALGEWICHT DARF NICHT UBERSCHRITTEN WERDEN. ES
KONNEN SCHWERE KORPERVERLETZUNGEN ODER ERHEBLICHE SACHSCHADEN EINTRETEN!

e\ 200x200/300x300/ >
)¢ ) 400x200/400x400/
*/* 600x400/800x400

I " ‘ ’l E M f cturing

* ‘ ’ ccccccc

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2017 Tripp Lite. Alle Rechte vorbehalten.
33

17-03-421-9336CD.indb 33 4/3/2017 3:52:27 PM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation oder Montage beginnen.

/\ WARNUNG

Beginnen Sie mit der Installation erst, nachdem Sie die Anweisungen und
Warnungen in diesem Handbuch gelesen und verstanden haben. Falls Sie Fragen
bezlglich der Anweisungen oder Warnungen haben, besuchen Sie www.tripplite.
com/support.

Die Halterung sollte nur wie in diesem Handbuch angegeben installiert und
verwendet werden. Die unsachgemage Installation des Produkts kann zu
Sachschaden oder schweren Verletzungen flhren.

Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten und
Grunderfahrung im Bauwesen montiert werden, die alle Anweisungen in der
vorliegenden Montageanleitung vollstandig verstanden hat.

 Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie
des zugehorigen Materials und samtlicher zugehoriger Komponenten sicher tragen kann.

Stellen Sie bei der Montage an einer Holzwand sicher, dass die
Befestigungsschrauben in der Mitte eines Balkens verankert sind. Wir empfehlen
die Verwendung eines Balkensuchers.

Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher
anzuheben und zu positionieren.

Die Schrauben fest anziehen, ohne sie zu Gberdrehen. Durch zu festes Anziehen
kénnen die Schrauben beschadigt werden, wodurch die Haltekraft stark reduziert wird.

Dieses Produkt ist nur zur Verwendung in geschlossenen Raumen bestimmt. Die
Verwendung im Freien kann zu Fehlfunktionen und Verletzungen fuhren.

5-Jahres-Garantie

Der Verkaufer garantiert fir einen Zeitraum von finf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es geméag aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt

in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach eigenem
Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH
DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN
VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE
GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER
BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG
ENTSTANDENEN SCHADEN AUS. Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder
beildufig entstandenen Schaden sowie den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung
einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen fur Sie méglicherweise nicht
zutreffend. Diese Garantie gibt Ihnen bestimmte Rechte. Sie haben jedoch méglicherweise andere Rechte, die
abhéangig von der Gerichtsbarkeit variieren kénnen.

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Gerat fur den beabsichtigten Zweck
geeignet und und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kénnen, Gbernimmt
der Hersteller keine Garantie bezliglich der Eignung dieser Gerate fir einen bestimmten Verwendungszweck.

Tripp Lite hat den Grundsatz, sich kontinuierlich zu verbessern. Spezifikationen kdnnen ohne Anklindigung geandert
werden.

34

17-03-421-9336CD.indb 34 4/3/2017 3:52:27 PM



Komponentenliste

WICHTIG: Uberpriifen Sie vor der Installation, ob alle in der Komponentenliste aufgefiihrten Teile
vorhanden sind. Wenn Teile beschadigt oder nicht vorhanden sind, besuchen Sie
www.tripplite.com/support.

o o o > = o o o &

[—E—X—X—K—%—] o =N

Wandplatte (x1) Linke Rechte
Anpassungshalterung (x1)  Anpassungshalterung (x1)

Paket M
M5X14 (x4) M6X14 (x4) M6x30 (x4) M8X30 (x4)
M8X50 (x4) Beilagscheibe Kleiner GroRer
(x4) Abstandhalter (x8) Abstandhalter (x8)
Paket W
SRS =g 0)
Ankerschraube (x6) Betonanker (x6) D6 Beilagscheibe (x6)
35

17-03-421-9336CD.indb 35 4/3/2017 3:52:27 PM



1a. Anbringen an einer Holzwand

el /3 LT
’ = LT sy |

-

Markieren Sie die exakte Position
der Befestigungslocher

Bohren Sie die
Fiihrungslocher

‘@1 D6 Beilagscheibe
f— Ankerschraube

%
Schrauben Sie die
Wandhalterung an

die Wand

/\ WARNUNG

Stellen Sie sicher, dass die Befestigungsschrauben in der Mitte eines Balkens verankert
sind. Wir empfehlen die Verwendung eines Balkensuchers.

Fir andere Befestigungsarten muss das Material vom Monteur bereitgestellt werden.

Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gesamtgewicht
des Gerats einschliefllich des zugehdrigen Materials und aller zugehérigen Komponenten
tragen kann.

17-03-421-9336CD.indb 36 4/3/2017 3:52:27 PM



1b. Montage an Backstein, Beton oder Betonstein

Markieren Sie die exakte Position
der Befestigungslécher

Bohren Sie die
Fihrungslécher

Sgiz

D6 Beilagscheibe
Ankerschraube

Schrauben Sie die
Wandhalterung an
die Wand

/\ WARNUNG

* Bei der Montage von Wandbefestigungen an Wanden aus Betonsteinen (auch
Porenbetonsteine oder Betonschalsteine genannt) zuerst Uberprifen, dass die tatsachliche
Betondicke mindestens 35 mm betrégt, damit die Betonanker sicher gehalten werden.
Keine Bohrl6cher in die Mortelfugen bohren! Vergewissern Sie sich, dass Sie die
vormontierte Wandmontageplatte mit den mitgelieferten Betonankern, D6-Beilagscheiben
und Ankerbolzen an einem starken Abschnitt des Betonsteins montieren. Ein solcher
starker Abschnitt befindet sich normalerweise etwa 25 mm von einem der Enden entfernt
zur Mitte des Betonsteines hin. Anstelle einer Schlagbohrmaschine wird zum Bohren
des Bohrloches eine elektrische Bohrmaschine mit geringer Drehzahl empfohlen, um ein
Ausbrechen des Werkstoffs am Bohrlochausgang zu verhindern, wo der Hohlraum beginnt.

Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gesamtgewicht
des Gerats einschliellich des zugehdrigen Materials und aller zugehérigen Komponenten
tragen kann.

17-03-421-9336CD.indb 37 4/3/2017 3:52:28 PM



Oberkante des
Bildschirms

0
0
0
0
0
b

0Qo0o000000

2-1 Fiir flache Hinterfolie

vy iy =9 %

Kleiner
Abstandhalter

38

17-03-421-9336CD.indb 38 4/3/2017 3:52:28 PM



o \

M6X30
M8X30

Beilagscheibe

GroRer
Abstandhalter

M6X30
M8X30

Beilagscheibe

Kleiner
Abstandhalter
GroRer
Abstandhalter

M8X50

Beilagscheibe

Grofer
Abstandhalter

M8X50
Beilagscheibe

Kleiner
Abstandhalter
Grofer
Abstandhalter

M8X50
Beilagscheibe

Kleiner
Abstandhalter

Hinweis: Verwenden Sie Abstandshalter fur gekrummte Bildschirme.

Hinweis: Verwenden Sie je nach Layout der Bildschirmriickwand die dafiir geeigneten Schrauben,
Beilagscheiben und Abstandhalter (falls erforderlich).

* Positionieren Sie die Adapterhalterungen so nah wie méglich an der Mitte des Bildschirms.

 Schrauben Sie die Adapterhalterungen unter Verwendung der Schrauben und aller anderen notwendigen
Befestigungsteile, die mit der Einheit mitgeliefert werden, sicher am Bildschirm fest.

A Die Schrauben nicht iiberdrehen.

39

‘ 17-03-421-9336CD.indb 39 4/3/2017 3:52:29 PM



3. Bildschirm an die Wandplatte hangen

Wand Wand

Sicherungsschraube

Hangen Sie den Bildschirm mit einem Helfer oder einer mechanischen Hebevorrichtung an der Oberkante
der Wandplatte ein. Ziehen Sie die Sicherungsschrauben mit einem passenden Schraubendreher an den

Anpassungshalterungen fest.
WICHTIG: Stellen Sie sicher, dass der Bildschirm richtig eingehangt ist und die Sicherungsschrauben

festgezogen sind, bevor Sie den Bildschirm loslassen.

4. Ausrichtung

Neigungseinstell-knopf

] 0
0 0
0 0
0 0 0°
i 0
= === ===={FS
:553—)==,=, = -10°
= i

Um den Kippwinkel anzupassen, lockern Sie die Drehkndpfe fur die Kippanpassung an den Seiten der
Anpassungshalterungen. Wenn sich der Bildschirm im gewtnschten Winkel befindet, ziehen Sie die Drehkndpfe

wieder fest.

Wartung

» Uberpriifen Sie in regelmagigen Abstanden (mindestens alle drei Monate), ob die Halterung sicher angebracht ist.
* Falls Sie Fragen haben, besuchen Sie www.tripplite.com/support.

TRIPPLITE ®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

17-03-421 93-36CD_RevA
40

17-03-421-9336CD.indb 40 4/3/2017 3:52:29 PM



